0507 1876

002

H -~y
L
. o,
z ’l’) ([ aa ' & S \§ P
i 1S T B O
s AN i ~ iz 2
3 /g i ‘?"‘ G‘; L . L @?\, i 1
Ll PN Jl | T P By SSERN 1T gl
AL e S L o x T
v ol g 8 L ! L
£ Lo BT Tt 2?2
SN PR T 3 A 2
e AN AU Le®
o /. ,y,h?'«/ S ‘Lﬂ‘qﬁ’
A N '
s 5
‘\@6 LT PN
o e e
;r Y i //:'/ Q";’ é’"”f?(’j/w
jol &z Ry
-~ 7’
- al
. v,l
e f
[ G/,

R4.100 -> 10001
Section: BO - ENGINE
CRANKCASE BREATHER
Fig. P/n

Ref: B0.01.4

QTY Name

Notes:
[R4.100 -> 10001]

Engine serial number:

10836509 10836929 10876203 10876883 10877946 10891816 10891817 10891819 10891821 10891823 10891826
10893468 10893473 10893485 10893515 10903173 10903600 10908192 10908236 10914570 10914577 10921807
10921809 10921819 10923165 10925116 10930257 10931419 10931502 10967936 10968060 10972050 10972058
10973248 10973289 10976064 10989326 11002567 11002614 11006299 11006314 11011938 11012143 11018504
11018636 11018652 11035807 11036600 11036607 11036672 11036675 11037606 11039127 11050870 11052228
11052230 11053639 11062078 11063936 11089976 11091738 11092758 11092765 11099218 11140644 11143578
11150374 11154208 11154210 11159391 11167576 11167579 11168562 11168802 11168816 11168818 11173866
11173872 11173880 11173884 11175953 11181610 11190041 11190511 11190512 11190526 11375425 11382773

1 04203321 1 valve

WITH POS.... (2)
2 04206233 1 gasket
3 01148431 2 screw

- FROM THE MONTH OF ASSEMBLY SEE POS. (B ) -
UP TO THE MONTH OF ASSEMBLY ( A ) FROM THE
MONTH OF ASSEMBLY A =09.1995 B = POS. 950
1SO 4762 -M6X20-8.8-ZNAL-A

4 04207290 1 piping
5 01124654 2 washer 6,4 d433

ISO 7092 -6-140HV-A4C*
950 01181965 2 screw

- UP TO MONTH OF ASSEMBLY ( A ) - FROM MONTH
OF ASSEMBLY SEE POS. (B ) A=08.1995 B=POS. 3
EN 1662 -F-M6X20-10.9-ZNAL-A

1/1



0507 88942

R4.100 -> 10001

Section: BO - ENGINE Ref: B0.01.5
KURBELGEHAEUSE
Fig. P/n QTY Name
Notes:
[R4.100 -> 10001]
185 01319911 1 sealing compound ml. 50
1 04289939 1 crankcase
MIT POS....
(2-15,18-24)
2 04254240 10 screw
50 Nm, 90°, 90°
3 04160764 10 bushing
4 01110423 1 screw
35 Nm
DIN 908 -M14X1,5-ST-ZNPHRF
5 01118693 3 gasket 14x20
DIN 7603 -A14X20-CU
6 01180890 1 screw
95 Nm
H 2812 -906-M30X1,5-ST-A4C-PRE&0
7 01180906 1 screw
H 2812 -906-M22X1,5-ST-A4C-PRES&0
8 01182031 2 screw
35 Nm
H 2812 -906-M14X1,5-ST-A3C-LOCTITES06
10 04251884 4 plug
11 04250086 1 ring
12 01148032 6 cover
DIN 443 -A45-ZNPHR
13 01179634 4 plug
H 2860 -A36-ST-FE/ZNPHR
14 01100940 2 screw
35 Nm
DIN 7604 -AM14X1,5-ST-A4C
15 04202518 1 sleeve
18 04226536 1 bottom
30 Nm
19 04259301 2 shaft
20 04252834 4 bush
21 04251810 2 plug
22 01181672 2 nut
H 2091 -4017-M8X16-10.9-GESCHW-MK-1.0
23 04255998 1 ring
24 04254026 1 piping

1/1



0507 2574

R4.100 -> 10001
Section: BO - ENGINE Ref: B0.01.6
OIL FILLER NECK

Fig. P/n QTY Name

Notes:
[R4.100 -> 10001]

Engine serial number:

10836509 10836929 10876203 10876883 10877946 10891816 10891817 10891819 10891821 10891823 10891826
10893468 10893473 10893485 10893515 10903173 10903600 10908192 10908236 10914570 10914577 10921807
10921809 10921819 10923165 10925116 10930257 10931419 10931502 10967936 10968060 10972050 10972058
10973248 10973289 10976064 10989326 11002567 11002614 11006299 11006314 11011938 11012143 11018504
11018636 11018652 11035807 11036600 11036607 11036672 11036675 11037606 11039127 11050870 11052228
11052230 11053639 11062078 11063936 11089976 11091738 11092758 11092765 11099218 11140644 11143578
11150374 11154208 11154210 11159391 11167576 11167579 11168562 11168802 11168816 11168818 11173866
11173872 11173880 11173884 11175953 11181610 11190041 11190511 11190512 11190526 11375425 11382773

1 04251494 1 tube
2 01178421 1 gasket
DIN 71511 -35X58X1,5-DEUTZFW31
3 01181433 3 screw
EN 1662 -F-M8X20-LG2,5-10.9-ZNAL-A
4 01214459 1 washer 8,5x20x5

1/1



R4.100 -> 10001
Section: BO - ENGINE Ref: B0.01.7
ACCESSORIES

Fig. P/n QTY Name

Notes:
[R4.100 -> 10001]

Engine serial number:
10836509 10836929 10876203 10876883 10877946 10891816 10891817 10891819 10891821 10891823 10891826
10893468 10893473 10893485 10893515 10903173 10903600 10908192 10908236 10914570 10914577 10921807
10921809 10921819 10923165 10925116 10930257 10931419 10931502 10967936 10968060 10972050 10972058
10973248 10973289 10976064 10989326 11002567 11002614 11006299 11006314 11011938 11012143 11018504
11018636 11018652 11035807 11036600 11036607 11036672 11036675 11037606 11039127 11050870 11052228
11052230 11053639 11062078 11063936 11089976 11091738 11092758 11092765 11099218 11140644 11143578
@ 11150374 11154208 11154210 11159391 11167576 11167579 11168562 11168802 11168816 11168818 11173866
11173872 11173880 11173884 11175953 11181610 11190041 11190511 11190512 11190526 11375425 11382773

3 04288659 1 support
4 01148261 2 screw

1SO 4017 -M16X40-10.9-ZNAL-A
5 01181400 2 washer

H 2308 -18X25X1,5-A4C




o

Section: BO - ENGINE

ACCESSORIES

R4.100 -> 10001

Ref: B0.01.9

Fig. P/n

QTY Name

Notes:
[R4.100 -> 10001]

Engine serial number:

10836509 10836929 10876203 10876883 10877946 10891816 10891817 10891819 10891821 10891823 10891826
10893468 10893473 10893485 10893515 10903173 10903600 10908192 10908236 10914570 10914577 10921807
10921809 10921819 10923165 10925116 10930257 10931419 10931502 10967936 10968060 10972050 10972058
10973248 10973289 10976064 10989326 11002567 11002614 11006299 11006314 11011938 11012143 11018504
11018636 11018652 11035807 11036600 11036607 11036672 11036675 11037606 11039127 11050870 11052228
11052230 11053639 11062078 11063936 11089976 11091738 11092758 11092765 11099218 11140644 11143578
11150374 11154208 11154210 11159391 11167576 11167579 11168562 11168802 11168816 11168818 11173866
11173872 11173880 11173884 11175953 11181610 11190041 11190511 11190512 11190526 11375425 11382773

3 01182016
4 01181400
5 04206926
6 04206927
7 01148137
8 01148037
950 01149017
951 01180235

—_

disc

H 2308 -13X24X3-ZNAL-A

washer

H 2308 -18X25X1,5-A4C

plate dx/rh/re

plate sx/Il/1i

screw

- UP TO MONTH OF ASSEMBLY ( A ) - FROM MONTH
OF ASSEMBLY SEE POS. (B ) A=06.2009 B = POS.
950

DIN 931 -M12X75-10.9-ZNAL-A

screw

UP TO MONTH OF ASSEMBLY ( A ) - FROM MONTH
OF ASSEMBLY SEE POS. (B) A=06.2009 B = POS.
951

1ISO 4014 -M16X75-10.9-OELGESCHW

screw

- FROM MONTH OF ASSEMBLY SEE POS. (B) - UP
TO MONTH OF ASSEMBLY (A) FROM MONTH OF
ASSEMBLY A =07.2009 B=7

DIN 34800 -BM12X75-10.9-ZNAL-A

screw

- FROM MONTH OF ASSEMBLY SEE POS. (B) - UP
TO MONTH OF ASSEMBLY ( A ) FROM MONTH OF
ASSEMBLY A =07.2009 B=Pos.8

H 2032 -HBM16X75-10.9-GESCHW

1/1



R4.100 -> 10001
Section: BO - ENGINE Ref: B0.01.10
ACCESSORIES

Fig. P/n QTY Name

Notes:
[R4.100 -> 10001]

Engine serial number:
10836509 10836929 10876203 10876883 10877946 10891816 10891817 10891819 10891821 10891823 10891826
10893468 10893473 10893485 10893515 10903173 10903600 10908192 10908236 10914570 10914577 10921807
10921809 10921819 10923165 10925116 10930257 10931419 10931502 10967936 10968060 10972050 10972058
10973248 10973289 10976064 10989326 11002567 11002614 11006299 11006314 11011938 11012143 11018504
11018636 11018652 11035807 11036600 11036607 11036672 11036675 11037606 11039127 11050870 11052228
11052230 11053639 11062078 11063936 11089976 11091738 11092758 11092765 11099218 11140644 11143578
© 11150374 11154208 11154210 11159391 11167576 11167579 11168562 11168802 11168816 11168818 11173866
11173872 11173880 11173884 11175953 11181610 11190041 11190511 11190512 11190526 11375425 11382773

3 04288660 1 support
4 01148261 2 screw

1SO 4017 -M16X40-10.9-ZNAL-A
5 01181400 2 washer

H 2308 -18X25X1,5-A4C




8507 1178

R4.100 -> 10001
Section: BO - ENGINE Ref: B0.01.11
FILLER CAP

Fig. P/n QTY Name

Notes:
[R4.100 -> 10001]

Engine serial number:

10836509 10836929 10876203 10876883 10877946 10891816 10891817 10891819 10891821 10891823 10891826
10893468 10893473 10893485 10893515 10903173 10903600 10908192 10908236 10914570 10914577 10921807
10921809 10921819 10923165 10925116 10930257 10931419 10931502 10967936 10968060 10972050 10972058
10973248 10973289 10976064 10989326 11002567 11002614 11006299 11006314 11011938 11012143 11018504
11018636 11018652 11035807 11036600 11036607 11036672 11036675 11037606 11039127 11050870 11052228
11052230 11053639 11062078 11063936 11089976 11091738 11092758 11092765 11099218 11140644 11143578
11150374 11154208 11154210 11159391 11167576 11167579 11168562 11168802 11168816 11168818 11173866
11173872 11173880 11173884 11175953 11181610 11190041 11190511 11190512 11190526 11375425 11382773

1 01180286 1 plug
H 2875 -B2-OL40-166X4-130X12

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-r4-100-tier-3-tractor-parts-catalogue-manual-instant-download-sn-10001-and-up/



